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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio monitoring center Testing
Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

1.2 Information about the testing laboratory

Company: The State Radio monitoring center Testing Center (SRTC)
Address: No.80 Beilishi Road, Xicheng District
City: Beijing

Country or Region: | P.R.China

Contacted person: | Liu jia

Tel: +86 10 5799 6181
Fax: +86 10 5799 6288
Email: livjiaf@srtc.org.cn

1.3 Applicant’s details

Company: ZTE Corporation

Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,
Nanshan District,Guangdong

City: Shenzhen

Country or Region: | P.R.China

Grantee Code: SRQ

Contacted person: Min Zhang

Tel: 021-68897867

Fax: 021-50801070

Email: zhang.minl3@zte.com.cn

1.4 Manufacturer’s details

Company: ZTE Corporation
Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,
Nanshan District,Guangdong
City: Shenzhen
Country or Region: | P.R.China
Contacted person: Min Zhang
Tel: 021-68897867
Fax: 021-50801070
Email: zhang.minl3@zte.com.cn
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2017.03.27
Testing Start Date: 2017.03.27
Testing End Date: 2017.04.05

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 38
Maximum Extreme 55 80
Minimum Extreme -10
Normal Supply Voltage (V d.c.): 3.80

Maximum Extreme Supply Voltage (V d.c.): 4.20

Minimum Extreme Supply Voltage (V d.c.): 3.50

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
Fax: 86-10-5799 6288
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2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Range 2.4GHz~2.4835GHz
Number of Channel 11
Modulation Type DBPSK/DQPSK/CCK/BPSK/QPSK/16QAM/64QAM
Duplex Mode TDD
Channel Spacing SMHz

IMbps/2Mbps/5.5Mbps/11Mbps/6Mbps/9Mbps/12Mbps
/18Mbps/24Mbps/36Mbps/48Mbps/54Mbps/6.5Mbps
Data Rate /13.0Mbps/13.5Mbps/19.5Mbps/26.0Mbps/27.0Mbps
/39.0Mbps/40.5Mbps/52.0Mbps/58.5Mbps/65Mbps
/81.0Mbps/108.0Mbps/121.5Mbps/135.0Mbps

Antenna Type Fixed Internal
Power Supply Battery or Charger
HW Version u4jB
SW Version FLOW_JM_BA320_V1.0
IMEI 863916030015005
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2.2 Support Equipment
The following support equipment was used to exercise the DUT during testing:

Equipment Battery

Manufacturer Zhongshan Tianmao Battery Co.,Ltd

Model Number | Li3822T43P3h716043

Serial Number -—

Equipment Battery

Manufacturer Zhengzhou BAK Battery Co.,Ltd

Model Number | Li3822T43P3nh716043

Serial Number ——

As the information described above, there are one models of battery manufactured by two
companies. The relevant tests have been performed in order to verify in which combination
case (EUT exercised by one models of battery manufactured by two companies) the EUT
would have the worst features. So all the tests shown in this test report are performed when
the EUT exercised by the battery 1 manufactured by TM.
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3 REFERENCE SPECIFICATION

Specification Version Title
15.35 Mar. 6, 2014 | Measurement detector functions and bandwidths.
15.209 Oct. 30, 1997 | Radiated emission limits; general requirements.
15947 May 1, 2014 Operation within the bands 902-928 MHz, 2400-2483.5 MHz, and

5725-5850 MHz.
The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 65
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have been
met.
FAIL Test result shows that the requirements of the relevant specification have not been
met.
N/T Test case is not tested.
NTC Nominal voltage, Normal Temperature
HV High voltage, Normal Temperature
LV Low voltage, Normal Temperature
HTHV high voltage, High Temperature
LTHV High voltage, Low Temperature
HTLV Low voltage, High Temperature
LTLV Low voltage, Low Temperature
The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 65
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5 RESULT SUMMARY

No. Test case FCC reference Verdict
1 Peak Power Output 15.247(b)(3) Pass
2 Occupied Bandwidth 15.247(a)(2) Pass
3 Transmitter Power Spectral Density 15.247(e) Pass
4 Conducted Out of band emission measurement 15.247(d) Pass
5 Spurious Radiated Emissions 15.247(d)/15.35(b)/15.209 Pass
6 AC Power line Conducted Emission 15.207 Pass
This Test Report Is Issued by: Checked by:

Mr. Peng Zhen m Ms. Liu Jia s M
JZ‘?; -.-E(._ ; v J % :

Tested by: Issued date:
Mr. Jiang Shuo 20170413
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6 TEST RESULT

6.1 Peak Power Output

6.1.1 Ambient condition

Temperature Relative humidity Pressure

22°C 40% 101.5kPa

6.1.2 Test Description

A transmitter antenna terminal of EUT is connected to the power meter. Measurement is
made using a broadband power meter capable of making peak and average measurements
while the EUT is operating at its maximum duty cycle (>98%), at maximum power, and at
the appropriate frequencies.

6.1.3 Test limit

FCC Part15.247(b)(3)

The maximum permissible conducted output power is 1 Watt.
Used conversion factor: Limit (dBm) = 10 log (Limit (W)/1mW)
==> Maximum Output Power: 30.0 dBm

6.1.4 Test Procedure Used
KDB 558074 D01 v03r02 — Section 9.1.2

6.1.5 Test Settings

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

6.1.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Attenuator Power Meter

6.1.7 Test result
The test results are shown in Appendix A .
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6.2 Occupied Bandwidth

6.2.1 Ambient condition

Temperature Relative humidity Pressure

22°C 40% 101.5kPa

6.2.2 Test Description

The bandwidth at 6dB down from the highest in-band spectral density is measured with a
spectrum analyzer and Bluetooth test set via a power splitter with a known loss. Which
connected to the transmitter antenna terminal of the EUT while the EUT is operating at
maximum power and at the appropriate frequencies. All modes of operation were
investigated and the worst case configuration results are reported in this section.

6.2.3 Test limit
FCC Part15.247(a)(2)
The minimum permissible 6dB bandwidth is 500 kHz

6.2.4 Test Procedure Used
KDB 558074 D01 v03r02 — Section 8.1 Option 1

6.2.5 Test Settings

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 65
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6.2.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.2.7 Test result
The test results are shown in Appendix A.

6.3 Transmitter Power Spectral Density

6.3.1 Ambient condition

Temperature Relative humidity Pressure

22°C 40% 101.5kPa

6.3.2 Test Description

The peak power density is measured with a spectrum analyzer connected to the antenna
terminal of the EUT while the EUT is operating at its maximum duty cycle (>98%), at
maximum power, and at the appropriate frequencies. All data rates were investigated and
the worst case configuration results are reported in this section.

6.3.3 Test limit
FCC Part15.247(e)
The maximum permissible power spectral density is 8.0 dBm in any 3 kHz band.

6.3.4 Test Procedure Used
KDB 558074 D01 v03r02 Section 10.2.

6.3.5 Test Settings

a) Set analyzer center frequency to DTS channel center frequency.

b) Set the span to 1.5 times the DTS bandwidth.

c) Set the RBW to: 3 kHz < RBW < 100 kHz.

d) Set the VBW = 3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level within the RBW.
j) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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6.3.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.3.7 Test result
The test results are shown in Appendix A.

6.4 Conducted Out of band emission measurement

6.4.1 Ambient condition

Temperature Relative humidity Pressure

22°C 40% 101.5kPa

6.4.2 Test Description

All out of band emissions are measured with a spectrum analyzer connected to the antenna
terminal of the EUT while the EUT is operating at its maximum duty cycle (>98%), at
maximum power, and at the appropriate frequencies. All data rates were investigated to
determine the worst case configuration.

6.4.3 Test limit

FCC Part 15.247(d)

The limit for out-of-band spurious emissions at the band edge is 20dB below the
fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.4.4 Test Procedure Used
KDB 558074 D01 v03r02 Section 11.3

6.4.5 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100kHz.

c) Set the VBW = 300kHz.

d) Detector = peak.

e) Set span to encompass the spectrum to be examined

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level.
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6.4.6 Test Setup

EUT RF output Attenuator Spectrum Analyzer

6.4.7 Test result
The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.

The test results are shown in Appendix A.
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6.5 Spurious Radiated Emissions

6.5.1 Ambient condition

Temperature Relative humidity Pressure

20.8°C 36.5% 100.9kPa

6.5.2 Test Description

All out of band radiated spurious emissions are measured with a spectrum analyzer
connected to a receive antenna while the EUT is operating at maximum power and at the
appropriate frequencies. Only the radiated emissions of the configuration that produced the
worst case emissions are reported in this section.

6.5.3 Test limit

FCC Part15.205, 15.209, 15.247(d);

In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a)
(see Section 15.205(c)).All out of band emissions appearing in a restricted band as
specified in Section 15.205 of the Title 47 CFR must not exceed the limits shown in below
Table per Section 15.209.

Field strength Measured Distance
Frequency [MHZ] [ uV/m ]g [meters]
3088 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Radiated Limits
FCC Part15.35(b):
There is also a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit
Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1pV/m)

Frequency [MHZz] Detector Unit (dBuV/m)
30~—88 Quasi-peak 40.0
88~216 Quasi-peak 43.5
216~960 Quasi-peak 46.0
960~1000 Quasi-peak 54.0
1000~5th harmonic of the highest frequency Average 94.0
or 40GHz, whichever is lower Peak 74.0

Conversion Radiated limits

The State Radio_monitoring_center Testing Center (SRTC) Page number: 14 of 65
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6.5.4 Test Procedure Used
KDB 558074 D01 v03r02 — Section 12.2.5 (average power measurements)
KDB 558074 D01 v03r02 — Section 12.2.4 (peak power measurements)

6.5.5 Test Settings

Average Field Strength Measurements per Section 12.2.5.1 of KDB 558074 v03r02

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of
interest

. RBW = 1MHz

. VBW = 3MHz

. Detector = power average (RMS)

. Number of measurement points = 1001 (Number of points must be > 2 x span/RBW)

. Sweep time = auto

. Trace (RMS) averaging was performed over at least 100 traces

NO O WN

Peak Field Strength Measurements per Section 12.2.4 of KDB 558074 v03r02

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of
interest

. RBW = 1MHz

. VBW = 3MHz

. Detector = peak

. Sweep time = auto couple

. Trace mode = max hold

. Trace was allowed to stabilize

NO O WN

6.5.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below

MAST

The Equipment Under Test (EUT) was set up on a non-conductive table in the

semi-anechoic chamber. The test was performed at the distance of 3 m between the EUT
and the receiving antenna. The radiated emissions measurements were made in a typical
installation configuration. Then start the test software ES-K1. Sweep the whole frequency
band through the range from 30MHz to 1GHz or above, using receive log period antenna

The State Radio_monitoring_center Testing Center (SRTC) Page number: 15 of 65
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HL562 or Ridge horn antenna HF906.

During the test, the antenna height and EUT azimuth were varied in order to identify the
maximum level of emission from the EUT. The height of receive antenna shall be moved
from 1 to 4 meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees. The measurements shall
be repeated with orthogonal polarization of the test antenna. The results shall be showed
the worst case of the three orthogonal axes.

The data of cable loss and antenna factor has been calibrated in full testing frequency
range before the testing.

6.5.7 Test result

The test results are shown in Appendix B.

6.6 AC Power line Conducted Emission

6.6.1 Ambient condition

Temperature Relative humidity Pressure
20.8°C 36.5% 100.9kPa
6.6.2 Test limit

FCC Part15.207

Freq”e”fm‘;)'zm'ss'°” Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.
The measurement is made according to ANSI C63.4-2014

6.6.3 Test result
The test results are shown in Appendix B.
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
Occupied Bandwidth 3kHz

Peak power output 0.67dB

Band edge compliance 1.20dB

Transmitter Power Spectral Density 0.75dB
30MHz~1GHz 2.83dB
Spurious emissions 1GHz~12.75GHz 2.50dB
12.75GHz~25GHz 2.75dB
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8 TEST EQUIPMENTS

No. Name/Model Manufacturer S/N Cal Due date
1. Spectrum Analyzer FSV ROHDE&SCHWARZ 101065 2017.08.20
2. Attenuation 6810.17.B HUBER+SUHNER 768710 2017.08.20
3. Cable 104EA SUCOFLEX 9272/4EA 2017.08.20
4. Cable 104EA SUCOFLEX 9266/4EA 2017.08.20
5. Power Meter E4416A Agilent MY52370013 2017.03.01
6. Peak Power Sensor E9327A Agilent MY 52420006 2017.03.01
" | FullyAncchoie Chamber | FRANKONIA |
| Semi-Ancchoic Chamber | FRANKONIA i
9. Turn table Diameter:1m HD | | e

10. Turn table Diameter:5m oo | | -

11. Antenna master FAC(MA4.0) MATURO | - | -

12. Antenna master SAC(MA4.0) MATURO | - | -

13. 2080 20 g mS.2m FRANKONIA | —ee | e

14. ﬁigggi‘ﬁgﬁiﬁgﬁﬂa R&S 100030 2017.08.20
15. \gijggi"ﬁgﬁ'iﬁﬁﬂa R&S 100029 2017.08.20
16. HL562 Ultra log antenna R&S 100016 2017.08.20
17. 3160-09 Receive antenna SCHWARZ-BECK 002058-002 2017.08.20
18. ESI 40 EMI test receiver R&S 100015 2017.08.20
19. Radio tester CMU 200 114667 2017.08.20
20. ESCS30 EMI test receiver R&S 100029 2017.08.20
21. HL562 Receive antenna R&S 100167 2017.08.20
22. ESH3-Z5 LISN R&S 100020 2017.08.20
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.

APPENDIX C — TEST SETUP

Please refer to the attachment.
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Peak Power Output test result

Peak power output (dBm)
Modulation type 2412MHz 2437MHz 2462MHz

(Ch1) (Ch6) (Ch11)

1 Mbps 17.89 19.70 18.58

11b 2 Mbps 17.54 19.45 18.32
5.5 Mbps 17,68 19.23 18.42

11 Mbps 17.77 19.22 18.37

6 Mbps 20.91 21.44 20.92

9 Mbps 20.23 21.21 20.22

12 Mbps 20.52 21.35 20.14

18 Mbps 2017 21.27 20.41

g 24 Mbps 20.64 21.10 20.52
36 Mbps 20.67 21.09 20.61

48 Mbps 20.88 21.26 20.72

54 Mbps 20.74 21.28 20.79

6.5 Mbps 19.84 21.17 19.73

13 Mbps 19.56 21.02 19.43

19.5 Mbps 19.62 20.46 19.28

11n 26 Mbps 19.33 20.87 19.49
HT20 39 Mbps 19.63 20.91 19.67
52 Mbps 19.55 20.86 19.59

58.5 Mbps 19.59 20.56 19.42

65 Mbps 19.77 20.86 19.66
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[Ty
Average power output (dBm)
Modulation type 2412MHz 2437MHz 2462MHz
(Ch1) (Che) (Ch11)
1 Mbps 14.15 15.62 14.93
b 2 Mbps 14.05 15.47 14.73
5.5 Mbps 13.82 15.32 14.49
11 Mbps 13.74 15.22 14.35
6 Mbps 10.80 12.19 11.25
9 Mbps 10.42 11.92 10.92
12 Mbps 10.04 11.45 10.47
18 Mbps 9.76 11.11 10.02
g 24 Mbps 9.31 10.74 9.65
36 Mbps 9.02 10.42 9.12
48 Mbps 8.67 10.01 9.01
54 Mbps 8.52 9.80 8.95
6.5 Mbps 9.83 11.12 10.32
13 Mbps 9.43 10.87 10.01
19.5 Mbps 9.12 10.32 .64
1n 26 Mbps 8.72 9.94 9.13
HT20 39 Mbps 8.44 9.39 8.77
52 Mbps 8.03 9.02 8.21
58.5 Mbps 7.87 8.99 8.03
65 Mbps 7.37 8.73 7.86

* The data rate 1Mbps, 6Mbps, 6.5Mbps are selected as worse condition, and the following
cases are performed with this condition.
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Occupied Bandwidth

Test Mode: 802.11b

Carrier frequency (MHz)

Channel No.

6 dB bandwidth(kHz)

2412

1

9019.1

2437

6

9034.0

2462

11

9039.0

Spectrum |

=)

Ref Level 17.50 dBm
j& Att 25 dB

Offset 10.50 dB @ RBW 100 kHz

SWT 56.9 ps @ YBW 300 kHz

Mode Auto FFT

@ 1Pk Max

D2[1]
11

10 dBm

0 dBm

SRTTILL| VY
g \

-6.39 dB|
4.00960 MHz
6.46 dBm
2.41250000 GHz

-10 dBm

[ i

-20 dBm

4

']

-30 dBm

\

-40 dBm

Y

J‘M"l\la J\'JJ
W

&]

v

JS QBmH_

TV an,l| " ks

-60 dBm

-70 dBm

-80 dBm

CF 2.412 GHz

10001 pts

Span 50.0 MHz

Marker
Type | Ref | Trc |

Stimulus

| Response | _Function

Function Result |

M1 |1
o1 mi| 1]
pz| mi| 1]

2.4125 GHz 6.46 dBm |
-5.0095 MHz -6.56 dB |
4,0096 MHz -6.39 dB |

)

J Measuring...

Date: 31.MAR.2017 21:13:27

Carrier frequency (MHz): 2412

Channel No.:1

=
CRRRREEED e Sorinzr g

Test Mode: 802.11b
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Spectrum |

Ref Level 17.50 dBm

&)

Offset 10.50 dB @ RBW
SWT

100 kHz

& Att 56.9 ps @ VYBW 300 kHz

@ 1Pk Max

25 dB

Mode Auto FFT

D2[1]

Mgy 100
Ny

10 dem

0 dem

-10 dBm

-6.58 dB
5.51940 MHz|
7.59 dBm
2.43599510 GHz|

-20 dBm 1

/- A\

-30 dBm

i

-40 dBm

\L,

Yaudl I

| R

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz 10001 pts

Span 50.0 MHz

Marker

Type | Ref | Trc Stimulus Response Function

Function Result

M1 2.4359951 GHz 7.59 dBm

D1, ™M1 -3.5146 MHz -6.65 dB

e

Dz ™M1 5.5194 MHz -6.58 dB

Il )

Date: 31.MAR.2017 21:15:02

Carrier frequency (MHz):

Channel No.:6

Test Mode: 802.11b

Spectrum |

Measuring..

—
31.03.2017

QLD sz

2437

=)

Ref Level 17.50 dBm

-10 dBm o A

Offset 10.50 dE @ RBW 100 kHz
o aAtt 25dB  SWT  56.9 us @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D2[1] -6.59 dB|
10 dBm e 5.51940 MHz|
| M M1[1] 5.90 dBm
0 dbm érli' \ P2 2.46099510 GHz

;- i

-20 dBm

-30 dBm '}ru

-40 dBm ey “j

5
X

i R .JJL\
g gom Lt “y WL —
-60 dBm
-70 dBm
-80 dBm
CF 2.462 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 [ 1] 2.4609951 GHz 5.90 dBm | [
o1 mi| 1] -3.5196 MHz -6.14 dB | [
pz| mi| 1] 5.5194 MHz -6.50 dB | [

Measuring...

) J

Date: 31.MAR.2017 21:16:13

—
31.03.2017

| CECEEEE ) 216113

Carrier frequency (MHz): 2462

Channel No.:11
Test Mode: 802.11b
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Test Mode: 802.11g
Carrier frequency (MHz) Channel No.
2412 1
2437 6
2462 11

6 dB bandwidth(kHz)
16478.3
16543.3
16528.3

Spectrum | [@]

Ref Level 17.50 dBm  Offset 10,50 dB @ RBW 100 kHz

j& Att 25 de SWT 56.9 ps @ VYBW 300 kHz Mode &uto FFT
@ 1Pk Max
D2[1] -6.07 dB
10 dBm 6.97430 MHZz|
i M1[1] -1.57 dBm|
0 dBm

2.41329990 GHz
-10 dem / \111‘
-20 dem e

hh

i
-30 dBm

",
e Mo
-40 et Al

-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc Stimulus Response Function Function Result
M1 1 2,4132999 GHz -1,57 dBm
D1| ™1 1 -9.594 MHz -6.18 dB
D2| ™M1 1 6.9743 MHz -6.07 dB
—
]-[ I Measuring... @RNENERND i i

21:17:20 %

Date: 31.MAR.2017 21:17:20

Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11g
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

j& Att
@ 1Pk Max

Spectrum |

Ref Level 17.50 dBm

&)

Offset 10.50 dB @ RBW 100 kHz
25dB  SWT 56.9 ps @ VYBW 300 kHz

Mode Auto FFT

10 dem

D2[1]

0 dem

M1 M1[1]

-10 dBm

-6.03 dB
9.54400 MHz|
0.35 dBm
2.43571010 GHz|

o n o e e e O O O |
[fmmwww )

ll..',. w “}F

-20 dBm

/

\

-30 dBm

-

4

I

h\l’\"‘ﬂ'\ﬂm i

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz

Marker

10001 pts

M1

Type | Ref | Trc Stimulus

Respons

e Function

Span 50.0 MHz

D1, ™M1

2.4357101 GHz 0.35

dBm

Function Result

Dz ™M1

1
1 -6.9993 MHz -6.12 dB
1

9.544 MHz -6.03 dB

Il

I Measuring...

Date: 31.MAR.2017 21:18:00

—
CONNRRARD e LR

Carrier frequency (MHz): 2437
Channel No.:6

Test Mod

Spectrum |

Ref Level 17.50 dBm  Offset 10.50 dB @ RBW

e: 802.11g

=)

100 kHz

o Att 25de SWT 56,9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.03 dB|
10 dBm 9.50900 MHz|
1 m1[1] -0.72 dBm
0 dBm £ 2.46073510 GHz
EMWMM] i "‘.wl.f
-10 dBm N; le
-20 dem
m J"Mﬂr -bu‘
-30 dBm NMVW M“\%\.
o oS o
1 MM
-50 dBm «‘J‘l\.'#vwnu
-60 dBm
-70 dBm
-80 dBm
CF 2.462 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 [ 1] 2.4607351 GHz -0.72 dBm | [
o1 mi| 1] -7.0193 MHz -5.95 dB | [
pz| mi| 1] 9.500 MHz -6.03 dB | [
—
1 ] Meaung. WALLLLLD W6 Chan )
Date: 31.MAR.2017 21:18:35

Carrier frequency (MHz): 2462

Channel
Test Mode:

No.:11
802.11g
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Test Mode: 802.11n (HT20)

Carrier frequency (MHz)

Channel No.

6 dB bandwidth(kHz)

2412

1

17813.2

2437

6

17633.2

2462

11

17703.2

Spectrum |

&)

Ref Level 17.50 dBm

Offset 10.50 dB @ RBW 100 kHz

o Att 25dB SWT  56.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D2[1] -6.19 dB|
10 dBm 7.59920 MHz,
M1[1] -2.73 dBm|
0 dBm ML 2.41329990 GHz
-10 dBm 4 " .[L\
-20 dBm ’H -
/| i
-30 dBm

W ) g
-50 dBm 'Ml‘rlyn‘; o
-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc Stimulus Response Function Function Result
M1 1 2,4132999 GHz -2.73 dBm
D1| ™1 1 -10.214 MHz -6.17 dB
D2| ™M1 1 7.5992 MHz -6.19 dB
o 31.03.2017
]-[ I B s 'I....... ‘ 21:20:52 %
Date: 31.MAR.2017 21:20:52

Carrier frequency (MHz): 2412

Test Mode: 802.11n (HT20)

Channel No.:1
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No.: SRTC2017-9004(F)-0006

R ruonboring soote Teng St FCC ID: SRQ-ZTEBLADEA320
(B TS T S TR
Spectrum | :%1
Ref Level 17.50 dBm  Offset 10.50 dB & RBW 100 kHz
o Att 25dB  SWT  56.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.02 dB
10 dBm 10.05900 MHz
M1 M1[1] -0.24 dBm
0 dem ¥ 2.43575010 GHz
[mem’m}wﬂw MM
-10 dBm \
-20 dBm Wf
-30 dBm .WHJM ‘\-\‘4
L me’-'w T, u%
-50 dBm MMM«
-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc Stimulus Response Function Function Result
11 1 2,4357501 GHz -0.24 dBm
Di| M1 1 -7.5742 MHz -6.08 dB
D2| M1 1 10,059 MHz -6.02 dB
—
| T T R
Date: 31.MAR.2017 21:21:47
Carrier frequency (MHz): 2437
Channel No.:6
Test Mode: 802.11n(HT20)
Spectrum | ':%1
Ref Level 17.50 dBm Offset 10.50 dB @ RBW 100 kHz
jo Att 25dB SWT  56.9 pus @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.04 dB|
10 dBm 10.06900 MHz|
) M1[1] -1.88 dBm|
0 dem M1 2.46073010 GHz|
DWM‘M MMM
-10 dBm j \L
-20 dBm I ,.I
-30 dBm W"if h\
-a0 MN "
i
-50 dBm t
-60 dBm
-70 dBm
-80 dBm
CF 2.462 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 [ 1] 2.4607301 GHz -1.88 dBm | [
o1 mi| 1] -7.6342 MHz -6.05 dB | [
pz| mi| 1] 10.069 MHz -6.04 dB | [

Measuring...

) J

Date: 31.MAR.2017 21:22:26

—
31.03.2017

2122:26

Carrier frequency (MHz): 2462

Channel No.:11
Test Mode: 802.11n(HT20)
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No.: SRTC2017-9004(F)-0006
The: e Fo, oo ot Testng e FCC ID: SRQ-ZTEBLADEA320
HEH&%H%F#M

Transmitter Power Spectral Density

Test Mode: 802.11b

Carrier frequency (MHz) Channel No Power Density (dBm)
2412 1 -7.94
2437 6 -5.02
2462 11 -7.67

Spectrum | [@
Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz
| Att 30 de SWT 4.4 ms @ YBW 10 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -7.94 dBm
10 dBm 2.41260590 GHz
0 dem

M1
-10 dBm MM
20 dBm

-30 dem W m

40 dBm ﬂ \

w"‘x \'M“‘W*w

-70 dem
-80 dem
CF 2.412 GHz 10001 pts Span 30.0 MHz
—
] { J Measuring...  QRNENELHED W 31.03.2017

212330

Date: 31.MAR.2017 21:23:30

Carrier frequency (MHz): 2412
Channel No.1
Test Mode: 802.11b
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Spectrum | :%1

Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz

j& Att 30 dB SWT 4.4ms @ YBW 10 kHz Mode Auto FFT
@ 1Pk Max

M1[1] -5.02 dBm
10 dBm 2.43616910 GHz|
0 dem M1

-10 deém MM
-20 dem W m
-30 dBm

-40 dBm N w\

-70 dBm

-80 dBm
CF 2.437 GHz

10001 pts

Span 30.0 MHz
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Date: 31.MAR.2017 21:23:51

Carrier frequency (MHz): 2437
Channel No.6
Test Mode: 802.11b

Spectrum | ':%1

Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz

j& Att 30 de SWT 4.4 ms @ YBW 10 kHz Mode &uto FFT
@ 1Pk Max
M1[1] -7.67 dBm
10 dBm 2.46145110 GHz
0 dBm
M1
-10 dBm

-20 dBm W W
-30 dBm ] -‘
-40 dBm

f '
o \

-70 dBm

-20 dem
CF 2.462 GHz

10001 pts

Span 30.0 MHz

] L J Measuring... [{RRNNEEND il 312':32?4“:; %

Date: 31.MAR.2017 21:24:10

Carrier frequency (MHz): 2462
Channel No.11
Test Mode: 802.11b
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Test Mode: 802.11g

Carrier frequency (MHz)

Channel No

Power Density (dBm)

2412

1

-12.61

2442

6

-9.90

2472

11

-12.27

Spectrum |

=)

|& Att 30 de SWT
@ 1Pk Max

Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz
4.4 ms @ YBW 10 kHz Mode &uto FFT

10 dBm

M1[1]

0 dBm

-12.61 dBm
2.40762040 GHz

-10 dBm
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-20 dem
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J Measuring...
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Test Mode: 802.11g
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Spectrum |

&)

Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz

j& Att 30 dB SWT 4.4ms @ YBW 10 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -9.90 dBm
10 dBm 2.43012170 GHz|
0 dBm
M1
-10 dBm ¥

-30 dBm “}J

-40 dBm

Date: 31.MAR.2017 21:24:50

Carrier frequency (MHz): 2437
Channel No.6
Test Mode: 802.11g

Spectrum |

-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz 10001 pts Span 30.0 MHz
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J | Measuring...  WRRNREEED W 31.03.2017
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Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz
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Test Mode: 802.11n(HT20)

Carrier frequency (MHz) Channel No Power Density (dBm)
2412 1 -14.51
2437 6 -12.91
2462 11 -13.98

Spectrum | [@
Ref Level 17.50 dBm  Offset 10.50 dB @ RBW 3 kHz
| Att 30 de SWT 4.4 ms @ YBW 10 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -14.51 dBm
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Carrier frequency (MHz): 2412
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Test Mode: 802.11n(HT20)
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Spectrum | :%1
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Carrier frequency (MHz): 2437
Channel No.6
Test Mode: 802.11n(HT20)
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Conducted Out of band emission measurement

802.11b

CH1

Spectrum o Spectrum o
RefLevel 17.50 dBm  Offset 10.50 d8 & RBW 100 knz RefLevel 17.50 dBm  Offset 10.50 d8 & RBW 100 knz
o att 20d8 SWT 19 s @ VBW 300kHz _Mode Auto FET o att 20d8  SWT_ 250ms @ VBW 300KkHz Mode Auto Sweep
[@1Pk Max [@1Pk Max
MI[1] 6.71 dBm)| M2[1] ~53.03 dBm)|
10 2.41249660 GHz 10 19.02150 GHz
A M 1 6710 db M1[1] -52.55 dBm|
4.82500 GHZ]
o /W\N/A AJ\"JU/LAI\_,V/\ M J\Ju/\m_j\m/\.u\j\ AWL,\J\\ o
\A‘\A‘“ L -10
WV V7 D2 -13.290 dem
-20 -20
=0d =0d
-40 -40
Sod S04 M u
70 70
s0d s0d
CF 2.412 GHz 10001 pts Span 13.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
— - ey P — - ey
] Heasuring.. A Sre il ] teasuring... prE )

CH6

=)

21:28:13

Daze:r 3L.MAR.2017

Spectrum Spectrum o
Ref Level 17,50 dBm  Offset 10.50 d& & RBW 100 kHz Ref Level 17,50 dBm  Offset 10.50 d& & RBW 100 kHz
j» Att 20 dB SWT 10 ps @ VBW 300 kHz  Mode Auto FFT j» Att 20 dB SWT 250 ms @ VBW 300 kHz  Mode Auto Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 8.62 dBm| ‘ M2[1] -53.23 dBm)|
M1 2.43749660 GHZ| 19.09890 GHz|
10 10 dBm—t
\J\r-w ~J\ Mw 1 8620 MIL1] -53.40 dBm|
21.95520 GHz
g o ped . g
et i ot
LA A
-10 =10 02 11,380 dem
-20 -20
-30 di -30 di
-40 -40
-50 dI -50 di - -
-60 -60 dBm.
-70 -70
80 di -80 di
CF 2.437 GHz 10001 pts Span 13.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
31.03.2017 ’ r 31.03.2017
J L] gy i ] Measuring... QHANRRANY W6 Lo

s

CH11

Spectrum o Spectrum o
Ref Level 17,50 dBm  Offset 10.50 d& e RBW 100 kHz Ref Level 17,50 dBm  Offset 10.50 d& e RBW 100 kHz
j» Att 20 dB SWT 10 ps @ VBW 300 kHz  Mode Auto FFT j» Att 20 dB SWT 250 ms @ VBW 300 kHz  Mode Auto Sweep
@ 1Pk Max @ 1Pk Max
m1[1] 6.01 dBm| mM2[1] -53.35 dBm|
2.46149440 GHZ| 16.40740 GHz|
10 T 0 T
1 e010 mi[1] -52.66 dBm|
- apm 4.92490 GHz|
N ]\,,_/\_,,/A AN \,/J& SN L g \_M N
\.«m"’L A -10
\/V W D2 -13.990 dBmr
-20 -20
-30 di -30 di
-40 -40
50 d sod I
v
-60 -60 dl
-70 -70
-80 di -80 di
CF 2.462 GHz 10001 pts Span 13.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
— - gy P — , grey
| Measuring... ] e i L] pror

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 34 of 65

Copyright © SRTC



SRTC

[ AR T i chu e e

No.: SRTC2017-9004(F)-0006
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

APPENDIX B — TEST DATA OF RADIATED EMISSION

Radiated Emission Band Edge

The worst case attitude: The mobile lay down.

Peak detector: RBW=1MHz,VBW=3MHz,sweep time=200ms;
Average detector: RBW=1MHz,VBW=10Hz,sweep time=auto;

Carrier frequency (MHz): 2412
Channel No.:1

Test Mode: 802.11b
Polarity:Vertical

Detector: Peak

No Frequency Measure Reading Over Limit cable | antenna
(MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 103.57 69.57 N/A N/A 8.90 25.10
2 2390 59.73 25.73 -14.27 74.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11b
Polarity:Horizontal
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 97.72 63.72 N/A N/A 8.90 25.10
2 2390 54.08 20.08 -19.92 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2412
Channel No.:1

Test Mode: 802.11b
Polarity:Vertical

Detector: Average

No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 93.06 59.06 N/A N/A 8.90 25.10
2 2390 54.18 20.18 0.18 54.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11b
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 89.35 55.35 N/A N/A 8.90 25.10
2390 53.95 19.95 -0.05 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11b

Polarity:Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2462 102.06 68.06 N/A N/A 8.90 25.10
2483.5 61.31 27.31 -12.69 74.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11b
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 99.40 65.40 N/A N/A 8.90 25.10
2 2483.5 56.94 22.94 -17.06 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462
Channel No.:11

Test Mode: 802.11b
Polarity:Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 93.85 59.85 N/A N/A 8.90 25.10
2483.5 51.25 17.25 -2.75 54.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11b
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2462 87.61 53.61 N/A N/A 8.90 25.10
2483.5 50.58 16.58 -3.42 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2412
Channel No.:1

Test Mode: 802.11g

Polarity: Vertical

Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 106.78 72.78 N/A N/A 8.90 25.10
2 2390 59.25 25.25 -14.75 74.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11g
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 98.01 64.01 N/A N/A 8.90 25.10
2390 53.29 19.29 -20.71 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2412

Channel No.:1

Test Mode: 802.11g

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2412 94.35 60.35 N/A N/A 8.90 25.10
2390 51.24 17.24 -2.76 54.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11g
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 89.68 55.68 N/A N/A 8.90 25.10
2390 50.71 16.71 -3.29 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11g

Polarity: Vertical
Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 106.85 72.85 N/A N/A 8.90 25.10
2483.5 60.58 26.58 -13.42 74.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11g
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 97.66 63.66 N/A N/A 8.90 25.10
2 2483.5 53.72 19.72 -20.28 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11g

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2462 92.27 58.27 N/A N/A 8.90 25.10
2483.5 52.43 18.43 -1.57 54.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11g
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 88.97 54.97 N/A N/A 8.90 25.10
2483.5 52.19 18.19 -1.81 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2412
Channel No.:1

Test Mode: 802.11n(HT20)
Polarity: Vertical

Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 105.09 71.09 N/A N/A 8.90 25.10
2 2390 61.96 27.96 -12.04 74.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2412 100.15 66.15 N/A N/A 8.90 25.10
2390 53.93 19.93 -20.07 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2412

Channel No.:1

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2412 95.27 61.27 N/A N/A 8.90 25.10
2390 54.67 20.67 0.67 54.00 8.90 25.10
Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2412 91.30 57.30 N/A N/A 8.90 25.10
2390 53.89 19.89 -0.11 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11n(HT20)

Polarity: Vertical
Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 103.23 69.23 N/A N/A 8.90 25.10
2483.5 61.70 27.70 -12.30 74.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 100.61 66.61 N/A N/A 8.90 25.10
2 2483.5 56.30 22.30 -17.70 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 93.58 59.58 N/A N/A 8.90 25.10
2483.5 52.18 18.18 -1.82 54.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 90.41 56.41 N/A N/A 8.90 25.10
2483.5 52.06 18.06 -1.94 54.00 8.90 25.10
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Carrier frequency (MHz): 2422

Channel No.:3

Test Mode: 802.11n(HT40)

Polarity: Vertical
Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2422 104.85 70.85 N/A N/A 8.90 25.10
2390 58.02 24.02 -15.98 74.00 8.90 25.10
Carrier frequency (MHz): 2422
Channel No.:3
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2422 99.58 65.58 N/A N/A 8.90 25.10
2 2390 53.76 19.76 -20.24 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2422

Channel No.:3

Test Mode: 802.11n(HT40)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2422 95.77 61.77 N/A N/A 8.90 25.10
2390 51.03 17.03 -2.97 54.00 8.90 25.10
Carrier frequency (MHz): 2422
Channel No.:3
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2422 89.42 55.42 N/A N/A 8.90 25.10
2390 51.02 17.02 -2.98 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462

Channel No.:11

Test Mode: 802.11n(HT40)

Polarity: Vertical
Detector: Peak

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 2462 103.62 69.62 N/A N/A 8.90 25.10
2483.5 60.42 26.42 -13.58 74.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 100.33 66.33 N/A N/A 8.90 25.10
2 2483.5 55.50 21.50 -18.50 74.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11n(HT40)
Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 94.36 60.36 N/A N/A 8.90 25.10
2483.5 54.79 20.79 0.79 54.00 8.90 25.10
Carrier frequency (MHz): 2462
Channel No.11
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 2462 90.17 56.17 N/A N/A 8.90 25.10
2483.5 53.80 19.80 -0.20 54.00 8.90 25.10
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

For 802.11b
Pmea .
Frequency(MHz) | Result(dBuV/m) | ARpl (dB) (dBuV/m) Polarity
37.77 36.70 171 22.60 Vertical
55.27 14.80 75 25.30 Vertical
92.20 16.10 11.3 16.20 Vertical
168.01 9.80 10.6 16.40 Horizontal
529.57 21.20 21.8 16.50 Vertical
959.17 29.00 28.7 16.30 Horizontal
For 802.11g
Pmea .
Frequency(MHz) | Result(dBuV/m) | ARpl (dB) (dBuV/m) Polarity
37.77 36.90 171 21.80 Vertical
55.27 14.80 75 15.80 Vertical
168.01 9.90 10.6 16.00 Horizontal
259.37 12.20 13.8 16.30 Horizontal
523.74 21.10 217 15.90 Vertical
945 57 28.60 28.3 16.00 Vertical
For 802.11n(HT20)
Frequency(MHz) | Result(dBuV/m) | ARpl (dB) | d';T\'ffm) Polarity
37.77 36.70 171 22.90 Vertical
53.32 14.90 8.3 19.30 Horizontal
55.27 14.90 75 15.00 Vertical
168.01 10.00 10.6 15.50 Vertical
535.41 21.40 21.9 15.90 Vertical
947 51 28.60 28.4 16.10 Vertical
For 802.11n(HT40)
Frequency(MHz) | Result(dBuV/m) | ARpl (dB) | d';T\?fm) Polarity
37.77 36.90 171 20.40 Vertical
53.32 14.90 8.3 18.30 Vertical
55.27 14.90 75 18.40 Vertical
86.37 11.50 10.8 17.20 Vertical
47515 19.90 20.7 17.10 Vertical
935.85 28.50 28.2 15.50 Vertical
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Carrier frequency (MHz): 2437
Channel No.:6

Level [dBuV/m]
55 |
50
40
X
30 X
20 X
X
X i
10 X ‘
5
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
X MES EUT_red QP
MES EUT_pre
—LIM FCC_1 Field Strength QP Limit
Frequency Range: 30MHz -1GHz
Detector: QP mode
Test Mode: 802.11b
Level [dBuV/m]
100
80
|
60 I
40 e =
20
0
1G 1.5G 2G 2.5G 3G
Frequency [HZz]
MES EUT_pre
— MES EUT_pre2
— LIM FCC PK Field Strength PK Limit
— LIM FCCAV Field Strength AV Limit

Frequency Range: 1GHz -3GHz

Detector: Av mode and PK mode

Modulation type: 802.11b
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E i M

Level [dBuV/m]
80
70
60
50
40
ey (\ﬂ;\;\#
30 - P o :
20 e
10 | ooamrrme
0
-10
3G 4G 5G 6G 7G 8G 10G 18G
Frequency [Hz]
MES MOBILE_pre
— MES MOBILE_pre2
—— LIM FCCPK Field Strength PK Limit
—— LIM FCCAV Field Strength AV Limit

Frequency Range: 3GHz -18GHz
Detector: Av mode and PK mode
Modulation type: 802.11b

Level [dBuV/m]

80 ‘
70 ‘
60
50
40 e a i, S s
30 [t \‘
20

18G 19G 20G 21G 22G 23G 24G 25G

Frequency [Hz]

MES MOBILE_pre
——MES MOBILE_pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCCAV Field Strength AV Limit

Frequency Range: 18GHz -25GHz
Detector: Av mode and PK mode
Modulation type: 802.11b
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Level [dBuV/m]
55 -
50
40
X
30
X
20 X
X
X
10 X
5
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
X MES EUT_red QP
MES EUT_pre
— LIM FCC_1 Field Strength QP Limit

Frequency Range: 30MHz -1GHz
Detector: QP mode
Modulation type: 802.11g

Level [dBuV/m]
100
80
60 H
H |
40 e
20
0
1G 1.5G 2G 2.5G 3G
Frequency [HZz]
MES EUT_pre
— MES EUT_pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCC AV Field Strength AV Limit
Frequency Range: 1GHz -3GHz
Detector: Av mode and PK mode
Modulation type: 802.11g
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Level [dBuV/m]
80
70
60
50
40
30 PR el — -
P
20 e
T S PN
0
-10
3G 4G 5G 6G 7G 8G 10G 18G
Frequency [Hz]
MES MOBILE_pre
— MES MOBILE_pre2
—— LIM FCCPK Field Strength PK Limit
—— LIM FCCAV Field Strength AV Limit

Frequency Range: 3GHz -18GHz
Detector: Av mode and PK mode
Modulation type: 802.11g

Level [dBuV/m]
80 ‘
70 ‘
60
50
A prnr N r""‘v'/\ '8 e ol -

40 AL AN ] - ’
30 Nkﬁ\\
20

18G 19G 20G 21G 22G 23G 24G 25G

Frequency [Hz]

MES MOBILE_pre
——MES MOBILE_pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCCAV Field Strength AV Limit

Frequency Range: 18GHz -25GHz
Detector: Av mode and PK mode
Modulation type: 802.11g
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No.: SRTC2017-9004(F)-0006
FCC ID: SRQ-ZTEBLADEA320

Level [dBuV/m]
55 -
50
40
X
30
X
20 X
XX
10 X
5
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
X MES EUT_red QP
MES EUT_pre
— LIM FCC_1 Field Strength QP Limit
Frequency Range: 30MHz -1GHz
Detector: QP mode
Test Mode: 802.11n(HT20)
Level [dBuV/m]
100
80
60
\
40 - B N e —
20
0
1G 1.5G 2G 2.5G 3G
Frequency [HZz]
MES EUT_pre
— MES EUT_pre2
— LIM FCCPK Field Strength PK Limit
—— LIM FCC AV Field Strength AV Limit

Frequency Range: 1GHz -3GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)
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Level [dBuV/m]
100
80
60
\
40 NP N P e B
VMVMrvN\JAW‘N’ B
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
MES EUT_pre
— MES EUT_pre2
—— LIM FCCPK Field Strength PK Limit
— LIM FCC AV Field Strength AV Limit

Frequency Range: 3GHz -18GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)

Level [dBuV/m]
80
70 ‘
60
50
40 N WA N el
30 | et
20
18G 19G 20G 21G 22G 23G 24G 25G
Frequency [Hz]
MES MOBILE_pre
——MES MOBILE_pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCCAV Field Strength AV Limit
Frequency Range: 18GHz -25GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)
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Level [dBuV/m]
55

50

40

30

20 X

XX

10

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]

X MES EUT_red QP
MES EUT_pre
—— LIM FCC_1 Field Strength QP Limit

Frequency Range: 30MHz -1GHz
Detector: QP mode
Modulation type: 802.11n(HT40)

Level [dBuV/m]
100
80
60 “
40 - - N[ e
20—
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
MES EUT_pre
—— MES EUT_pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCCAV Field Strength AV Limit
Frequency Range: 1GHz -3GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT40)
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Level [dBuV/m]
80
70
60
50 ‘
40
i e AVl
30 L™ o e o
PRTRTTEY a o P
\ e ‘,‘J A M P~ -
20 : ==
10 | e
0
-10
3G 4G 5G 6G 7G 8G 10G 18G
Frequency [Hz]
~— MES MOBILE_pre
—— MES MOBILE_pre2
— LIM FCCPK Field Strength PK Limit
— LIM FCCAV Field Strength AV Limit

Frequency Range: 3GHz -18GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT40)

Level [dBuV/m]

80
70
60
50
40 i “ o INAVALBE I B ’
30 . ,N;,VNN
20

18G 19G 20G 21G 22G 23G 24G 25G

Frequency [HZz]

-MES MOBILE_pre
——MES MOBILE pre2
——LIM FCCPK Field Strength PK Limit
——LIM FCCAV Field Strength AV Limit

Frequency Range: 18GHz -25GHz
Detector: Av mode and PK mode
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AC Power line Conducted Emission

Level [dBuV]
80
70 |
60
50
=
40 R % |
30 [ Nt L A Mwmmwmm ‘ );;
VN N ””«WW* e MH My M\m'
20
10
0150k 300k 500k 1M 2M  3M 5M 7M 10M 30M
Frequency [Hz]
x  MES EUT_finQP
+ MES EUTfin AV
MES EUT_pre PK
——MES EUT pre AV
——LIM EN55022V QP Voltage QP Limit
——LIM EN 55022V AV Voltage AV Limit
L Line
MEASUREMENT RESULT: "MOBILE_fin QP"
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBpvV  dB
0.355000 41.80 29.6 59 170 - -
0.445000 38.90 29.5 57 180 - -
0.890000 33.70 29.5 56 e
4.445000 46.60 29.6 56 94 - -
5.190000 40.80 29.6 60 192 - -
23.255000 37.80 30.9 60 222 - -
MEASUREMENT RESULT: "MOBILE_fin AV"
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBpvV  dB
0.360000 31.20 29.5 49 176 - -
0.445000 30.10 29.5 47 169 - -
1.430000 26.00 29.5 46 200 - -
4.395000 37.30 29.6 46 87 -— -
5.335000 30.80 29.6 50 192 - -
23.320000 32.20 30.9 50 17.8 - --
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T Gapm Py poorsbieing_soews Testing e
[ o e e e
Level [dBuV]
80
70 ‘
60
50
40 X ¢ " -
X X
x P R
30 Ao AN Wﬁw" x
~M T NN "
VL b 'nwmv%.‘Hm,wm it MWM M
20
10
0 150k 300k 500k ™ 2M 3M 5M 7M 10M 30M
Frequency [Hz]
X MES EUT_fin QP
+ MES EUT fin AV
MES EUT pre PK
——MES EUT pre AV
——LIM EN 55022V QP Voltage QP Limit
——LIM EN 55022V AV Voltage AV Limit
N Line

MEASUREMENT RESULT: "MOBILE_fin QP"
Frequency Level Transd Limit Margin Line PE
MHz dBuV dB dBpvV dB
0.360000 41.70 29.5 59 170 - -
0.745000 37.50 294 56 185 - -
1.235000 34.80 29.5 56 212 -~ -
4.115000 44.00 29.6 56 120 - -
5.195000 39.00 29.6 60 210 - -
23.250000 37.80 30.9 60 222 - -

MEASUREMENT RESULT: "MOBILE_fin AV"
Frequency Level Transd Limit Margin Line PE
MHz dBuVv dB dBuvV dB
0.360000 30.80 29.5 49 179 - -
0.445000 30.20 29.5 47 16.8 - -
1.290000 27.00 29.5 46 190 — -
4.330000 37.20 29.6 46 88 -
5.260000 31.50 29.6 50 185 - ---
23.265000 32.40 30.9 50 176 - ---
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Appendix C Test Setup

Spurious Radiated Emissions Test setup (30MHz~1GHz)
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Spurious Radiated Emissions Test setup (1GHz~ZSGz)
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